

Test Report

No.: 70.452.21.11084.01

Dated: 2021-04-06

Applicant: HANGZHOU HONGWANG PET PRODUCT FACTORY
Address: NO.291,NINGQIAO ROAR,TANGQI TOWN,YUHANG DISTRICT,HANGZHOU,ZHEJIANG
Product Name: baseboard
End Use: cat tree
Country of Origin: China
Receipt Date of Sample: 2021-03-29
Date of Testing: 2021-03-29 to 2021-04-06
Sample Submitted: The sample(s) was (were) submitted by applicant and identified.
Test Result: Refer to the data listed in following pages

Test Item	Conclusion
1. "Safety of Toys: Organic Chemical Compounds", EN 71-9:2005+A1:2007-Content of Formaldehyde	Pass

Remarks: 1. MDL = Method Detection Limit
2. ND = Not Detected (<MDL)
3. <= Less than
4. 1 mg/kg = 1 ppm = 0.0001%

TÜV SÜD Certification and Testing (China) Co.,Ltd. Shanghai Branch
Testing Center

Prepared by:



Jenny Yao
Technical Engineer

Authorized by:




Sawyer Tang
Technical Manager

Note:

- (1) The TÜV SÜD Certification and Testing (China) Co., Ltd. "General Terms & Conditions" applied.
Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production.
For further details, please see "Testing and certification regulation", chapter A-3.4
For full version, please visit: EN : <https://www.tuvsud.cn/zh-cn/resource/terms-and-conditions---en> ; SCN: <https://www.tuvsud.cn/zh-cn/terms-and-conditions> ; TCN: <https://www.tuvsud.com/zh-tw/terms-and-conditions>
- (2) The results relate only to the items tested.
- (3) The test report shall not be reproduced except in full without the written approval of the laboratory
- (4) Disclaimer Measurement Uncertainty:
Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties.
Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail.



Description of the Tested Subject

Sample	Description	Photo
A	baseboard	

Specimen Description

001	Particle board
-----	----------------



Test Report

No.: 70.452.21.11084.01

Dated: 2021-04-06



Greater China

Test Results

1. "Safety of Toys: Organic Chemical Compounds", EN 71-9:2005+A1:2007-Content of Formaldehyde
Test with reference to EN 717-3:1996, determination by UV-Vis.

Sample	Unit	MDL	Moisture content (%)	Limit	Result(s)	Conclusion
001	mg/kg	10	8.1	<80	24	Pass

- End of Test Report -

